
Combined coagulation/ceramic membrane ultrafiltration system for
reclamation of degreasing washing water

Gyeong-Wan Goa, Eui-Jong Leea, Seoktae Kangb, Am Janga,*
aGraduate School of Water Resources, Sungkyunkwan University, Jangan-gu, Suwon, Gyeonggi-do 440-746, Republic of Korea,
Tel. +82 31 290 7526; Fax: +82 31 290 7549; email: amjang@skku.edu (A. Jang)
bDepartment of Civil Engineering, Kyung Hee University, Yongin-si, Gyeonggi-do 446-701, Republic of Korea,
email: seoktae.kang@khu.ac.kr

Received 19 November 2014; Accepted 22 December 2014

ABSTRACT

Currently, there is growing emphasis on wastewater reclamation and reuse around the
world. In this study, a combined coagulation/ceramic membrane ultrafiltration system was
used to treat degreasing washing water under high pH/alkalinity conditions containing sur-
factants, organic matter and other materials resulting from rinsing processes in the plating
industry. Coagulant exists as sol or gel species that was not suitable for complexation with
smaller surfactants and organic matter under high pH/alkalinity conditions. A pH neutral-
ization process was introduced to improve the removal efficiency of the coagulant prior to
coagulation. An optimal coagulant (ferric chloride), optimal coagulation pH 5, and optimal
coagulant dosage (700 mg Fe/L) were proposed as a result of coagulation tests. Under
slightly acidic conditions, species distribution of ferric chloride consisted of monomers and
medium polymers that were favorable for the formation of surfactant–coagulant or organic
matter–coagulant complexes. In coagulation/ultrafiltration tests, filtration with in-line
coagulation enhanced flux and also reduced resistance caused by internal pore blocking. This
phenomenon is due to the rapid formation of a cake layer on the ceramic membrane and this
cake layer lessens the adsorption of small foulants in feed water on the membrane. Moreover,
filtration with in-line coagulation provided water quality similar to that of filtration of the
supernatant. It is concluded that filtration with ferric chloride and in-line coagulation are
valuable processes for treating degreasing washing water with reduced capital costs by
excluding the need for flocculation and sedimentation zones in a water treatment plant.

Keywords: Surfactant; Coagulation; Coagulant; Ceramic membrane; Fouling

1. Introduction

The plating process is generally divided into
pretreatment with a degreasing agent, plating using

various heavy metals, and post treatment, and there
are rinsing processes after each step. While effluent
containing high concentrations of contaminants is
generated in each main process, the effluent of the
rinsing process has relatively low contaminants, but
the quantities are huge. That is, metal plating*Corresponding author.

Presented at IDW 2014 — The 7th International Desalination Workshop, November 5–8, 2014, Jeju, Korea

1944-3994/1944-3986 � 2015 Balaban Desalination Publications. All rights reserved.

Des alination and Water Treatment 57 (2016) 7479–7486

Aprilwww.deswater.com

doi: 10.1080/19443994.2015.1030114

mailto:amjang@skku.edu
mailto:seoktae.kang@khu.ac.kr
http://dx.doi.org/10.1080/19443994.2015.1030114


industries generate large volumes of wastewater from
spent rinses. Indeed, data published by the Ministry
of Environment (Republic of Korea) in 2013 showed
that about 58,000 m3/d of wastewater was produced.
Also, water consumption is about 400 L/m2 in metal
surface treatment processes, while the best reclamation
that can be achieved is less than 10 L/m2, according
to surveys of South African metal finishing companies
[1]. The contaminants may include surfactants, organic
compounds, heavy metals, such as chromium, copper,
zinc, lead, nickel and iron, and other cations and
anions, depending on the cleaning or plating process.
So, various reutilization technologies such as coagula-
tion, sedimentation, electrodialysis, and membrane
filtration have been studied and many engineers have
sought to decrease water consumption [2–4].

Large amounts of surfactants are used as synthetic
washing agents to clean a target for plating. It is
difficult to develop a single and effective treatment
method for surfactants in plating wastewater due to
the diversity of surfactants used. However, it is neces-
sary to remove surfactants successfully for improving
the efficiency of the final treatment processes, such as
RO filtration and ion exchange processes at thestage
of removalof heavy metals. There are many tech-
niques, such as biodegradation, coagulation, foaming,
oxidation, adsorption, and membrane processes, to
remove surfactants [5–8]. Among the diverse methods,
membrane technology is one of the leading techniques
in the reclamation of wastewater from rinsing waters
containing surfactants and detergents. Although high-
pressure membrane processes, such as RO and NF,
are attractive separation techniques due to their excel-
lent removal capacity, there are restrictions that arise
because of the low permeate flux and high capital and
exploitation costs. On the other hand, low-pressure
membrane separation processes (MF and UF) are not
always sufficiently effective to achieve the target water
quality. Especially, the micellar-enhanced ultrafiltra-
tion (MEUF) method has been investigated extensively
for the removal of heavy metals and organic pollu-
tants, but the size of surfactant monomers is too small,
so they pass through the membrane [9–12]. In case of
rinsing wastewater, it is also problematic to remove
surfactants by MEUF because of the relatively low
surfactant concentrations.

Thus, we attempted to remove organic matter,
including surfactants, at low concentrations from
plating wastewater through ceramic ultrafiltration
membranes after coagulation and flocculation.
Although the ceramic membrane is more expensive
than organic membrane, the ceramic membrane is
resistant to organic solvents, acid–alkali liquids, high
temperatures, and pressures [13–15]. While there are

some studies about surfactant removal by ceramic
membrane [16–18], all of them were also operated by
the MEUF process. Consequently, we tried to elimi-
nate surfactants through the ceramic membrane after
the size of surfactants was sufficiently increased via
coagulation. Thus, the objective of this study is to find
conditions for the coagulation precipitation process for
the treatment of plating wastewaters with surfactant
content, especially in terms of organic matter and sur-
factant removals. Optimal coagulation conditions were
determined by organic matter removability, membrane
flux, and resistance.

2. Materials and methods

2.1. Characteristics of raw wastewater and analytical tools

Raw wastewater was collected from a local electro-
static plating plant, located in Incheon, Korea, and
delivered to our laboratory and stored at 4˚C before
use. The raw wastewater was equilibrated at room
temperature and filtered using a 1-μm cartridge filter
before each experiment with the feed water in the coag-
ulation test. The characteristics of the feed water are
shown in Table 1. The feed water had a high pH and
alkalinity, which resulted in high consumption of
coagulant and pH adjustment solution. pH and alkalin-
ity were measured with a pH meter (Professional Plus,
YSI) calibrated daily using pH buffer solutions. Chemi-
cal oxygen demand (COD) and total organic carbon
(TOC) analyses were performed as an indirect measure-
ment of surfactants in the feed water. COD was
measured with a water testing kit (HACH, USA) and
spectrophotometer (DR 6000, HACH). TOC was ana-
lyzed using a TOC analyzer (TOC-V CPH, Shimadzu).

2.2. Coagulation test

In this study, jar tests were conducted to identify
an optimal coagulation condition using coagulants,
such as ferric chloride and PACl, and when pH
adjustment was needed, predetermined sulfuric acid
or sodium hydroxide solutions were added for 30 s
with rapid mixing. To determine optimal coagulation
conditions, evaluations of treatment efficiencies
according to coagulant types, optimum pH, and

Table 1
Characteristics of the raw wastewater

pH 11.97
COD (mg/L) 422
TOC (mg/L) 245
Alkalinity (mg/L as CaCO3) 3,183

7480 G.-W. Go et al. / Des alination and Water Treatment 57 (2016) 7479–7486



coagulant dose were required. The flow chart for
finding an optimal coagulation condition is shown in
Fig. 1. pH of feed water was adjusted to 7 to check
whether a pH neutralization process prior to coagula-
tion was effective. An optimal coagulation pH was
determined at different final pHs with a fixed dose of
coagulant; then an optimal coagulant dose was deter-
mined at different doses of coagulant with a constant
final pH. Mixing and precipitation schemes for the jar
test were as follows. Feed water was placed in a bea-
ker and mixed for 2 min rapidly at 250 rpm, followed
by slow mixing at 30 rpm for 13 min using an agitator
that allowed the feed water to be mixed appropriately.
Coagulated matters in the feed water were settled
using a centrifugal separator for 10 min at 4,000 rpm.
At the end of the test, treated feed water was taken
and analyzed for water quality measurements.

2.3. Combined coagulation/ceramic membrane ultrafiltration
test

A schematic of the combined coagulation/ceramic
membrane ultrafiltration test is shown in Fig. 2. The
different types of solutions were placed in pressure
vessel 1 for filtration and distilled water was placed in
pressure vessel 2 for backwashing in each experiment.
Prior to filtration, the new ceramic membrane was
cleaned through backwashing at 2 bar for 3 min,
which was twice as high as the operating pressure to
eliminate residual contaminants on the ceramic mem-
brane. Nitrogen gas, supplied from a gas cylinder,
was controlled by a digital pressure regulator to keep
the pressure constant. The permeate was collected in a
beaker (500 mL) under which a digital balance was
placed to calculate the flux. TAMI ceramic membrane
(INSIDE DisRAM, TAMI Industries, France) was used
for this laboratory-scale experiment. The ceramic

membrane is a flat-sheet membrane and the operating
condition and specification of the membrane are
summarized in Table 2.

In the case of filtration with in-line coagulation, the
feed water was placed in a beaker (1 L). Rapid mixing
was provided with a jar-tester (C-JT, Chang Shin
Scientific Corporation, Korea) at 250 rpm during
coagulant addition for 2 min. A predetermined pH
adjustment solution was added 30 s after rapid mixing
where no slow mixing was applied. In another way,
the mixing scheme of supernatant filtration was con-
ducted with rapid mixing at 250 rpm and slow mixing
at 30 rpm, followed by sedimentation with a centrifu-
gal separator for 10 min at 4,000 rpm.

2.4. Filtration resistance fraction

The resistance-in-series model was used to identify
the fouling characteristics. The model is shown in
Eq. (1). Rm can be calculated using the initial water
flux of a new membrane and resistance at the end of
the filtration of the membrane is Rt. After membrane
filtration for 30 min, the cake layer on the membrane
surface was treated and backwashed. The pure water
flux of the treated membrane was used to calculate Rf.
Rc can be calculated by subtracting Rf +Rm from Rt.

J ¼ DP
gðRtÞ ¼

DP
gðRm þ Rf þ RcÞ (1)

where J—the flux of a membrane (L/m2/h),
ΔP—transmembrane pressure (Pa), η—dynamic
viscosity of the feed (Pa·s), Rt—total resistance (1/m),
Rm—membrane-inherent resistance (1/m), Rc—cake
resistance (1/m), Rf—resistance by internal pore
blocking (1/m).

Fig. 1. Experimental stages to find an optimal coagulation condition.

G.-W. Go et al. / Des alination and Water Treatment 57 (2016) 7479–7486 7481



3. Results and discussion

3.1. Effects of neutralization on coagulation sedimentation

In this test, prior to coagulation, the feed water pH
was adjusted to 7 to identify the effect of a pH neu-
tralization process on coagulation efficacy. Figs. 3 and
4 show the effects of neutralization on COD and TOC